Assembly Instructions

1951K-1/-2/-3CKDW CK BED
1951K-1 KING HEADBOARD
1951K-2 KING FOOTBOARD,SLATS,SUPPORT LEG & CENTER RAIL
1951K-3CKDW CK STORAGE SIDE RAILS W/ DRAWER

Thank you for purchasing this product.Please take time to read and follow the instructions below.Check that you
have all parts and hardware before assembly.

A For items use on wooden floor,hard surfaces or carpets, it is recommended to Install protective pads under all legs and supports to

avoid/prevent from damages/scratches and discoloration.

PARTS LIST HARDWARE LIST
No DESCRIPTION QTY No DESCRIPTION QTY
H1 | gmumss®® |Full Thread Bolt  [5/16"-18x 3" 4008
P1 |Headboard 1 pc H2 @ Curve Washer 5M6"x 1 5/32" x 916" x 9/32"
H3 Hex. Nut 5/16" x 15/32" x 1/4°| 4 pcs
P2 |Footboard % 1pc | |H4 |assss@ |Allen Wrench [15/32" Tpc
H8 | P |SCREW M4*50mm 10 pcs
P3 |Side Rails With Drawe 2pc H9 Wood Dowel b8 x 30mm 3pcs
ABOVE HARDWARE ARE PACKED IN 1951-3CKDW FOR ASSEMBLY
P4 [Slats 14pc | | H5 |e===J) |ALLEN KEY M4 1pC
Center Rail - 2 ¢ H6 JCBC BOLT 1/4"-20 x2" 4 pcs
= |Slat Support Legs e———> | 4pc | [H7 | b= |SCREW M4"30mm 28 pes
ABOVE HARDWARE ARE PACKED IN 1951 /1951k-2 FOR ASSEMBLY
Drawer Support Legs
Top Crown

DONOT TIGHTEN BOLTS UNTIL COMPLETELY ASSEMBLED.

Page 1 of 1 Made In Vietnam




